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Applicant: Shenzhen Junruida Technology Co.,Ltd
otk BRI R LU X PURH B Tolk bl 8 #% 3 4%
Address: Floor 3,Building 8, Lihe Industrial Park,Xili town,Nanshan District,Shenzhen,Guangdong,China.
b 44 7 LR
Sample Name . Drg glue
R D OEER
Material : Silicone
S
Type/Dimension HD-515
Wk H 390

2 Date: Apr.10, 2018
Sample Receiving Date

Fed Y . Apr.10, 2018 to Apr.19, 2018
Testing Period
S H
hrl . FDA 21CFR 175.300
Requested/item

WA I HE See test result page(s).
Standard/Foundation AR ult page(s)
fa%i 4518 Conclusion @ JLEZIIZHE See test result page(s).

T - B A%

Tested by: H ald ;u )‘M Reviewed by:
Luohuisu Suhongliang, Leon
Test Engineer Test Team Leader
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FE 1A Tested components:

YT ik A& B K5 H
SAMPLE No. COMPONENTS COLOR AND MATERIAL TEST ITEM
A s Y
1 R Eéﬁ}iﬁ: FDA 21CFR 175.300
Drg glue White liquid

FE i B8 H- Sample photo:

10 20 30 40 50 60

HD-515
BRFAEL 20g
AIH BB
0755-36087522
kNrREAsd
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Test result:

M HR 3 [ £ 5 298 B R £ i Bk XA VEE: 21 CFR 175.300
FDA food Contact Article test: in accordance with: 21 CFR 175.300

s FLAT FRAE 2t R Result
Item Unit Limit 1
BT KPR R :
2 i < <0.
Total extractable fraction in DI water 125F, 24 hours mg/in 18 0.5
8% LT & )
120°F, 24 h <1 <0.
Total extractable fraction in 8% ethanol O°F, o mg/in 8 0.5
SEPibE TR |
RETESR 70°F, 0.5 hours |  mg/in® <13 <05
Total extractable fraction in n-heptane

#VE Note: 1. mg/in® =i 55 45°F 75 ¥~} (Microgramme per square inch) 2. °F =#[X /& (Fahrenheit)
3. BEFJE M After drying test

F EAN 3 B List of apparatus:

¥ NE 3 & RSy THEASUHE ARUAEM (D
No. Name Model Calibration Valid Date USE(\/)
43 M1 RKF Analytical balance BS224S 2019/07/20 \
2 X T1EAE Air dry oven GW-014 2019/08/10 \

AGC authenticate the photo on original report only
*** End of Report***
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